A7 air tools

B Disk Grinder

(Model] NG75A-DS S,
oae - e
PARTS LIST MADE IN JAPAN

i
()

No.| Code Name Of Part Q'ty No.| Code Name Of Part Q'ty
1 |C7150 | Throttle Body Assy 1 8| 7208| Vane 4
1a 7150 | Throttle Body 1 9| 7110 Bearing Plate 1
1b 7151 | Throttle Bush 1 10| 7111 | Hex.Bolt M5*9.5| 1
1c 7153 | Throttle Pin 6*21| 1 11| 6107 | Lower Plate 1
1d 9471 | Throttle Valve 38| 1 12| 9303 | Ball Bearing 629 1
1e 9230 | Throttle Spring 1 13| 7114 | Spindle 1
1f 9736 | Gasket 14201 | 1 14| 9305 | Ball Bearing 6002| 1
19 4106 | Throttle Cap 1 15| 9710 Snap Ring STW15| 1
1h 9552 | Spring Pin 22| 1 16| 9320 | Needle Bearing HK1212| 1
1i C7064 | Safety Lever Assy 1 17| 7119 | Bearing Cap 1
1A 7064 | Safety Lever 1 18| 7120 | Inner Flange 1
1iB 7065 | Safety Lever Stopper 1 19| 6021 | Key 3*2.5%9| 1
1iC 9282 | Safety Lever Spring 1 20| 7121 Outer Flange 1
1iD 9559 | Spring Pin 320 | 1 21| 9642 | Hex.Nut 38| 1
2| 6102 | Throttle Body Nut 1 22|C7211 | Wheel Cover CP 1
2A| 7159 | Housing Cap 1 22a| 7211 | Wheel Cover 1
2B| 9621| Bolt M5*15 | 2 22b| 9602 | Hex.Bolt M6*20| 1
2C| 9681| Spring Washer M5 | 1 22c| 9640 | Hex.Nut M| 1
3| 7203 | Housing 4 22d| 9682 | Spring Washer Me| 1
4| 7205 | Upper Plate 1 23| 9402 | O-Ring P8| 1
5| 9300 | Ball Bearing 608 | 1 W(®| 9106 | Coupling PM23| 1
6 [C7206 | Cylinder Assy 1 W®)| 9813 Spanner 15mm| 1
6a 7206 | Cylinder 1
6b 9551 | Spring Pin 38| 1
7| 7207 | Rotor 1




